San Francisco

Services of the San Francisco Public Utilities Commission

San Francisco Public Utilities Commission
Daly City Recycled Water Expansion Alternatives
Investigation Project

Technical Memorandum
FEASIBLE ALTERNATIVES
EVALUATION

FINAL | January 2022

C cp "’-"4'@:






San Francisco
Water

Services of the San Francisco Public Utilities Commission

San Francisco Public Utilities Commission
Daly City Recycled Water Expansion Alternatives Investigation Project

Technical Memorandum
FEASIBLE ALTERNATIVES EVALUATION

FINAL | January 2022

This document is released for the
purpose of information exchange review
and planning only under the authority of

Darren G. Baune, California PE 68899
[...]
Drinking WaterLimits  levels (MCLs) and secondary MCLs foundin Title 22 Tables 64431-A,
64442 and 64443, 64444-A, 64533-A, 64449-A and 64449-B
Purified water meets all California notification levels (NLs) including for
Notification Levels nitrosodimethylamine (NDMA) (10 nanograms per liter [ng/L]). NDMA
removal can drive the dose of the UV in the UV AOP system.
Facility conducts regular monitoring for constituents of emerging
CEC monitoring concern (CECs) accordingto the latest Recycled Water Policy, which is
updated every 5 years.
The purified waterthat isinjected into the ground must remain in the
Subsurfacetraveltime  ground forat least 2 months priorto extraction. The subsurface travel
time must be confirmed via afull-scale tracer study.

Pathogen reduction

Pathogen monitoring

Table5 Summary of Process Criteria for each Feasible Alternative
o : Feasible Alternative
Process and Criteria Unit
1 2 3

Ozone + BAF

Rated Capacity (Effluent) mqgd 3.61 417 139
UF

Avg.Feed Flow mgd 3.61 417 139

Net Filtrate Capacity mgd 3.25 3.75 1.25

Recovery percent 90 90 90
RO

Avg.Feed Flow mgd 1.25 3.75 1.25

Net Permeate Capacity mgd 1 3 1

Recovery percent 80 80 80
UV AOP

Rated Capacity (Effluent) mgd 1 3 1

Dose mJ/cm? 1,000 1,000 1,000
Calcite Contactor

Capacity mgd 1 3 1
UV (Irrigation)

Capacity mgd 2 N/A N/A

Dose mJ/cm? 80 N/A N/A

Abbreviations:
mJ/cm? = millijoules persquare centimeter; N/A = nonapplicable.

- oy
18 | JANUARY 2022 | FINAL C CAFTTN



FEASIBLE ALTERNATIVES EVALUATION| DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | SFPUC

Secondary :.’ ;
Effluent Groundwater
Injection
Ozone BAF UF RO UV AOP
g T T E I—b Chlorination e i
uv Irrigation

Feasible Alternative 1: Hybrid Treatment Train

=3
Groundwater
Secondary .y, — EETE Injection
Effluent e
Qzone BAF UF RO Uv AOP I
Irrigation

Feasible Alternative 2: Single Treatment Train for IPR and Irrigation

Secondary 2 %
- m— -~
Effluent ‘: }—o s
Groundwater
Ozone BAF UF RO uv AQP Injection

Feasible Alternative 3: Single Treatment Train for IPR. only

Figurel0  Feasible Alternative Treatment Schematics

5.1 Ozone

Ozone followed by biologically activated carbon (BAC) provides virus reduction, reduces TOC,
NDMA, and trace organics, and improves downstream UF performance. The ozone system
provides pathogen disinfection and chemical oxidation to reduce trace organics concentrations.
Ozonation also breaks down organic molecules to increase their bioavailability, thereby allowing
improved removal via biological degradation through BAC filtration.

Ozone gas must be generated onssite from an available gaseous oxygen (GOX), either vaporized
from LOX, oxygen generated onsite, or ambient oxygen. Daly City’'s WWTP already has LOX
onsite for its high purity oxygen (HPO) secondary treatment process; however, there is little
available capacity inthe LOX system for additional uses. If one ofthe feasible alternatives were
tomove into a more detailed design phase, the designers should investigate the possibility of
upgrading the existing LOX system to one that can support both the secondary process and the
ozone generation process.

» Iy
O CcAarn’’n FINAL | JANUARY 2022 | 19



SFPUC | DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | FEASIBLE ALTERNATIVES EVALUATION

The ozone gas is injected through a bulk flow system to keep the gas-to-liquid ratio as low as
possible. The bulk flow enters the ozone contactorwhere the ozonation occurs. The ozone

contactorcan be in theform of a pipeline contactor or a serpentine tank contactor.

Ozone off-gas removal must be connected at each high point and sludge drains provided at each
low point of the contactor. Off-gas can be treated through a thermal catalytic destruction unit.

Ozone can be dosed via either a concentration times (CT) time method or according to an ozone
to TOC ratio (after accounting for nitrite). While the CT method relies on the existence of an
ozone residual, the ozone to TOC method does not rely on residual and may lower formation of
disinfection byproducts (DBPs) and will use less energy. The ozone system designed herein
assumes the use of an ozone to TOC ratio of 0.85. Ozone to TOC ratios are effective between 0.6
and 1.5. The optimal ozone to TOC ratio should be selected by conducting jar testing and
confirming pathogen disinfection. Daly City's WWTP effluent contains particularly high TOC
(average of 21 mg/L), so effective disinfection at lower ratios will be cost saving. Typically up to
15 millimeters (ml) of ozone can be transferred into water using one ozone injection point. To
reach an ozone dose of 18 mg/L or higher, two ozone injection points might be required. Nitrite
is also known to exert an ozone demand and must be accounted for when using the ozone to
TOC dosing method; however, lacking nitrite data for Daly City, nitrite concentrations are
assumed to be negligible. Ozone design criteria are summarized in Table 6. The optimal ozone
dose, ozone transfer efficiency, and number of ozone injection points required must be
confirmed through pilot testing.

Table6 Ozone Design Criteria

Feasible Alternative

Process and Criteria

Feed Flow gpm 2,726 3,145 1,048
Average Influent TOC® mg/L 21 21 21
OzoneDose mg-min/L 1 1 1
OzoneProduction
Ozone Transferred Dose mg/L 18.0 18.0 18.0
Ozone MTE percent 90 90 90
Ozone Applied Dose mg/L 20.0 20.0 20.0
Ozone Production ppd 734 847 282
Power Consumption kw 152.8 176.4 58.8
Ozone wt% percent 12 12 12
Ozone Contactor
HRT minutes 10 10 10
No. of contactors No. 2 2 2
Volume of each contactor ft3 1,822 2,102 701
Depth ft 12 12 12
Pass Width ft 3 3 3
Length ft 51 58 19

. oy
20 | JANUARY 2022 | FINAL C CAFTTN



FEASIBLE ALTERNATIVES EVALUATION| DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | SFPUC

Feasible Alternative

Process and Criteria

Oxygen Production

Oxygen Production ppd 6,114 7,054 2,351

Oxygen Required m3/day 3.2 3.7 1.2

LOX Storage days 10 11 12

LOX Tank Size m3 316 40.2 14.6

Height m 7.0 8.0 4.0

Diameter m 2.4 25 2.2
Notes:

(1) Basedon grab samples collected during pilot testing. TOC ranged 14 - 36 mg/L.

(2) Dose to achieve 5 virus LRV

Abbreviations:

gpm = gallons per minute; ft = feet (foot); mg-min/L = milligrams — minute per liter; ppd = pounds per day; kW = kilowatts;
m? = cubic meters; LRV = log removal value.

5.2 Biologically Activated Carbon Filtration

It is typical tofollow a tertiary ozonation process with BAC for two reasons: (1) to re-stabilize the
water and (2) further remove chemical pollutants. Ozonation of tertiary filtered effluent breaks
down dissolved organic substances, including trace constituents, into smaller fractions and, as a
result, significantly increases their bioavailability. The organic content of the effluent, once
relatively stable after the secondary treatment process, is now readily available for
biometabolism. When a water quality such as Daly City's is fed directly to a membrane filtration
process without pretreatment, the membranes experience rapid biofouling and lower
sustainable flux rates. This impact was documented in prior pilot testing of membranes at the
site.

The BAC process can remove organic matter, including trace constituents and their ozonation
byproducts, via the microbial communities that develop on the surface of the media. This
process also takes advantage of the elevated levels of dissolved oxygen (often super-saturated)
that remain in theeffluent after ozonation. The resulting BAC filtrate is more biostable and
causes less fouling on downstream membranes.

The BAC can be inthe form of a gravity or pressurized filter. In the case of Alternatives 1 and 2,
gravity filters are assumed for space efficiency; for Alternative 3, pressurize vessels are used.
These types of filters were selected to optimizethe footprint of each design; however, the type
of filter should be refined during final design.

As the filtration run time increases over a period of days, the solids and biomass build on the
filter media and the filter headloss increases. Once the maximum headloss trigger has been
reached, a filter backwash process automatically begins. The backwash process includes draining
the filter, agitating the media with air scour, backwashing the media with a fluidized wash, and
then refilling the filter and returning it to service. The entire backwash process typically lasts
from 30 to 60 minutes.

A key design criteria for BAC is theempty bed contact time (EBCT), or theamount of time that
the water resides with the filter media, allowing for continued degradation. Higher EBCT results
in better biological degradation and TOC removal but increases capital and operational costs.
The optimal EBCT should be selected through piloting; however, EBCTs of between 10 and 30

Iy
O CcAarn’’n FINAL | JANUARY 2022 | 21



SFPUC | DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | FEASIBLE ALTERNATIVES EVALUATION

minutes are typical for wastewater effluents. The filtration systems for the three alternatives are
sized to maintain an EBCT of at least 15 minutes at the design flow rates with one filter in
backwash. When no filters are in backwash, the EBCTs increase to over 20 minutes.

The BAC filter media is granular activated carbon (GAC), selected to maximize surface area for
biological growth and performance. Initially, the GAC will also provide additional treatment of
chemicals by adsorbing chemical constituents; however, over time, as the adsorption site are
used up, this chemical removal mechanism will grow less prominent and the dominant chemical
removal mechanism will become biological.

BAC design criteria are summarized in Table 7.
Table7 BAC Design Criteria

Feasible Alternative

Process and Criteria ‘ Unit
1 2 3

Filtertype gravity gravity gravity
Media type GAC GAC GAC
No. of Filters No. 4 4 3
No. of Filtersin Service No. 3 3 2
Filter Loading

Flow perfilter gpm 909 1048 524

Filter Area sq ft 216 264 112

Hydraulic loading rate gpm/sq ft 4.2 4.0 4.7
Filter Dimensions

Length ft 18.0 22.0 14.0

Width ft 12.0 12.0 8.0

Media Depth 9.0 8.0 10.0
EBCT

1 filter out of service minutes 16.0 15.1 16.0

Allfiltersin service minutes 213 20.1 24.0

Abbreviations:
sq ft = square foot (feet); gpm/sq ft = gallons per minute persquare foot

5.3 Ultrafiltration

The UF system is a low pressure membrane filtration system that removes particulate matter
from BAC filtrate in order to enhance downstream RO membrane performance and provide
removal of pathogens. Chloramine is added ahead of the UF system to minimize biofouling of
the membranes.

The UF feed tank will store BAC filtrate for equalization between the two systems and the
required BAC backwash storage. UF feed pumps will pressurize flow from the UF feed tank
through the UF system. The UF modules and rack sizing was provided by WesTech based on a
design flux of 50 gallons per square foot of membrane per day (gfd); however, following an
ozone/BAC process, UF fluxmay be higher (e.g., 70 gfd). The achievable flux rate should be
confirmed through pilot testing.

- oy
22 | JANUARY 2022 | FINAL C CAFTTN



FEASIBLE ALTERNATIVES EVALUATION| DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | SFPUC

The UF filtrate/RO feed tank must provide sufficient backwash volume for the UF system and
provide feed flow rate for the RO. The UF clean-in-place (CIP) and neutralization tanks are

designed to allow adequate water for conducting clean-in-place maintenance on membranes
followed by neutralization of cleaned membranes before being put back into use. Design criteria
for the UF system are summarized in Table 8.

Table8 UF Design Criteria

Feasible Alternative

Process and Criteria

UF Process
Flow rate gpm 3.25 1.25 3.75
Number of unitsin operation No. 2 1 2
Number of modules No. 42 49 32
Membrane nominal pore size pm 0.01 0.01 0.01
Membrane area per module sq ft 969 969 969
Normalized Flux Rate (20 degrees C) gfd 50 50 50
Flow Rates
Instantaneous gpm 2,822 3,256 1,085
Average gpm 2,472 2,853 951
Backwash gpm 2,540 2,931 868
Recovery percent 90 90 90
UF Feed tank
No. of tanks No. 1 1 1
Volume gallons 118,200 136,300 55,400
Length ft 19 19 23
Width ft 52 59 23
Depth ft 18.00 18.25 16
Working Depth ft 16.00 16.25 14
UF Filtrate Tank/RO Feed Tank
Backwash Volume Required
Volume per backwash gallons 2769 3195 2130
No. of Backwash volumes stored No. 2 2 2
Volumerequired for BW storage gal 5538 6390 4260
RO Buffer Volume Required
RO Buffer Time min 12 12 12
RO BufferVolume gallons 27083 31250 10417

. Iy
O CcAarn’’n FINAL | JANUARY 2022 | 23



SFPUC | DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | FEASIBLE ALTERNATIVES EVALUATION

Feasible Alternative
p)

Process and Criteria

Tank Dimensions

Volume gal 34588 39261 15080
Depth - Actual ft 18 18.25 16
Depth - Working ft 16 16.25 14
Length ft 17 17 12
Width ft 17 19 12
UF CIP Tank
Diameter ft 6.5 6.5 6.5
Height ft 8.0 8.0 8.0
Volume gallons 2000 2000 2000
UF Neutralization Tank
Number No. 1 1 1
Diameter ft 9.5 9.5 9.5
Height ft 12.0 12.0 12.0
Volume gallons 6400 6400 6400

Abbreviations:
pm = micrometer;

5.4 Reverse Osmosis

Reverse osmosis is well established and used for treating secondary or tertiary wastewater
effluent to remove contaminantsthat remain after thelow pressure membrane system. The RO
process uses semi-permeable membranes and a driving force of hydraulic pressure toremove
dissolved contaminants, making it a physical separation process that can reject constituentsas
small as 0.0001 um. The process is considered to be diffusion controlled, since the mass-transfer
of ions through RO membranes is achieved through diffusion. Consequently, RO can remove
dissolved salts, total dissolved solids (TDS), hardness, dissolved organic carbon (DOC), synthetic
organic chemicals (5OCs), and DBP precursors.

The membranes separate thefeed flow into treated water (permeate) and a waste stream
(concentrate). The permeate is composed of low salinity, high quality water. Some salts,
neutrally charged chemicals, and gasses will pass through the RO membrane into the permeate.
The concentrate stream contains the remaining constituentsthat were trapped on thefeed side
of the semipermeable membranes. Since the ions being removed are further concentrated as the
water passes through the system, there is potential for scaling and foulants to form on the
membrane surface that can decrease the efficiency of the system. Scaling is prevented by the
addition of sulfuric acid and chemical scale inhibitor upstream of the RO process, which keep
scalants in solution.

The basic unit of an RO system is the spiral-wound RO element, which consists of several layers
of RO membranes wound around a central permeate collectiontube, and enclosed in a
cylindrical housing. This space-efficient configuration allows for feed flow that is tangential to
the membrane surface (“cross-flow” configuration), which reduces fouling by continually
sweeping the surface of the membrane. As feed water flows along thelength of the element,

. oy
24 | JANUARY 2022 | FINAL C CAFTTN



FEASIBLE ALTERNATIVES EVALUATION| DALY CITY RECYCLED WATER EXPANSION ALTERNATIVES INVESTIGATION PROJECT | SFPUC

water passes through the membrane leaving behind most dissolved constituents, resulting in a
progressively decreasing flow to carry the same mass of dissolved constituents. At the end of the
element, the feed flow becomes the concentrate. The ratio of the permeate productiontothe
feed flow is known as the RO system recovery. RO trains are typically designed in stages, the
number of which depends onthe water supply and the design recovery. In a typical advanced
wastewater treatment RO system operating at 75to 85 percent recovery, atwo stage system
with RO elements per vessel is typical. In a two stage system, the concentrate from the pressure
vessels in the first stage is combined and fed to a smaller number of pressure vessels ina second
stage. This approach increases the RO system’s recovery while maintaining concentrate velocity